

**PERFORMANCE TESTS IN ACCORDANCE WITH  
AAMA/WDMA/CSA 101/I.S.2/A440-08 & A440S1-09**




**Report No.:**  
**AI-04370-B1**

**Product Manufacturer:**

LES PORTES ALAIN BOURASSA  
1447 NATIONALE  
TERREBONNE, QUÉBEC  
J6W 6H8  
450-471-8484

**Test Report Summary:**

Product type:	Wood Sidelite	
Product series/model:	Wood Sidelite (Dual Glazing)	
Primary product designator:	Class CW-PG100: Size tested 914 x 3048 (36 x 120) -Type FW	
Optional secondary designator:	Positive Design pressure (DP) = 4800 Pa (100.0 psf) Negative design pressure (DP) = -4800 Pa (-100.0 psf) Water penetration resistance test pressure = 730 Pa (15.0 psf) Canadian air infiltration / exfiltration level = A3 Level	
Test completion date:	2015/07/29	
Report date:	2015/09/22	
Revision date:	-	
Number of pages:	5	
CAN/CSA A440-00 ratings:	A3 / B7 / C5	
Note: Reference must be made to Air-Ins Inc. complete report for test specimen description and detailed test results.		

Prepared by :



Digitally Signed by:

**Mikael Tessier, Tech.**

Physical Testing Department  
Air-Ins Inc.

Approved by :



Digitally Signed by:

**Jean Miller, Eng.**

Director, Physical Testing Department  
Air-Ins Inc.



**AIR-INS inc.**

1320, boul. Lionel-Boulet,  
Varenes (Québec) J3X 1P7

☎ (450) 652-0838

📠 (450) 652-7588

📧 info@air-ins.com